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Test report is invalid without the “stamp of test report” or that of test department on it.
2. AT T B LT TR

Test report is invalid without the signature of the person for chief test, verification and approval.
The test report for arbitration should be added the signature of the person for verification on it.
3 R RBTERL

Test report is invalid if altered.
4. ARSI U SRAE K R TAR M PR A 155

The commissioned inspection is only responsible for the sample and the current state of the
inspected project.
5. X AR A A U, TR A 2 H T H A A SR H

Different opinions about test report should be reported to the test department within 15 days from
the date of receiving the test report.
6. TR & iR TR 2B HMEAR I A AL T E e T B B AR B S AS AR HEAH B i
AL

The partial copy report is invalid. The unit shall not bear the corresponding legal liability if the
full text is copied but not stamped with the "inspection and appraisal seal" or the official seal of the
unit.
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The entrusted information, project description, product information, etc. on which this report is

based are from the client, and our company is not responsible for its authenticity.
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TEST REPORT OF CABR TESTING CENTER CO.,LTD

ZHE4% 5 (Commission No.) :2021-007438
& %5 (No. of Report) :BETC-QC1-2021-01882 1
Z2FE 547 (Client) LT BB ERA 5
______ BE i 5 S
# 4tk (ADD.) (NO.) QC1-2021-01882
88 R FHEHEESE (NIF - F ® o
R0 % B (Name) |57 0,5 (State)  |ETF
(Sample) 2 41 4 T
B A% (Brand) |T-JE (Type/Mode) (1450 X 1450 X 88) mm
T P AN EARAT
ERE H i W &
(Date of delivery) AU (Quantity) 3
WIS
(Name of engineering)
o H TILHB:H:BE\ IKEEMERE. A MERE. (R St el G e
o (Ttem) LAY (Phace) | PTHE S
(Test) - ~
&% QC-098 COOKLRImAIIA4 ac-099 coo| H M 1, 0 o
(Instruments)  |HJ ] & = PEAG I & (Date)
f%j%afd f) GB/T 8484-2020. GB/T 7106-2019
(Criteria based on) GB/T 31433-2015
K 3 45 # (Conclusion)
PUAEMERE: JREFRGB/T 31433-2015 %9 25 (5. 0kPa)
SEEMERE IEH&E*/}?GB/'I‘ 31433-2015 R
(@1=0.42 w°/ (m+h) ; q2=0.67 m°/ (n *h) )
I J& EARGB/T 31433-2015 w8 4
(-q1=0.38 m°/ (meh) ; -q2=0.60 m’/ (af = h) )
IKEEAERE: B EFRGB/T 31433-2015 % 6 2% (900Pa)
fRIRTERE: JBEARGB/T 31433-2015 55 R G
(AT PLFHRIEN)
SBR[ ‘
v H % T Ik 2 EE W H
(Approval) (Verification) (Chieftester) (T2 ~(Date)
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& %S (No. of Report) :BETC-QC1-2021-01882 % 2 0 3 5 T (Page 2 of 5)
él% ‘L/(: Do O3 I E jF/E{ 2 JU(0) m2
(6 X4 Low—E+12Ar+5 XU4R e :
ESL Lol Low-E+12Ar+5)mn BEAsp 2 ptag | o B 77 2 Tk
WIS A JR: 2% HE 5 55 Bt 41 L G
= 5 2.8 % = & 100. 7 kPa
BRI, Pi: 700 mm £: 1335 mm 5: (6 XUR Low-E+12Ar+5 $UR Low-E+12Ar+5) mn
g 25 B
Fs T B 2 FrR Rl £ R
10Pa & /1 £} % Al
s e DR | G4 w0 )
i HEJE S 8 &
By T4 IEE | 0.67 m/(m*h) | (GB/T 31433-2015)
AR o FE | 0.60 m'/(n’« h)
BRI Bt S A TR VAR R JE5 6 9
2 | Akt | KRLEmeRES  |[_swr ] el
EE 3.8 kPa
ARG A
1 & -3. 8 kPa
MEBS 3.0 kPa
R EIER A
; BRUE & -3.0 kPa
P RE
& - BB 5, O 1% BE9 %
i S5 5 e (GB/T 31433-2015)
Z R
TEohe 7.5 kPa
R -
1 & -7.5 kPa
e g / ; JBEE 8 %%
VEL b &b = B o
4 fRE Al ERAK K (E L3 W/ (m =KD | op/1 31435-9015)

FE: 1 ARE MR MR A S B MR R EE P 1 R, 2: R.=1. 5,
3: MZFETTER, KEEMEREMAINE /KT 700Pa i, 4K BN 100Pa, #4EHTE Smin,
ELZ 900Pa 1% 148 .
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FRUE M RE > 3R GB/T 31433-2015
4 9% 1 2 3 4 5 6 7 8 9
ARIEHHE | 1. 0OSA |1.5SR|2.0SA| 2.55A 13.0SA | 3.6SA | 4.0SA | 46<A |,
P./kPa <L ol <25 =2 =5 | =40 [s&&is | <50
VE: 59 HNAES S s [F RV B BAR S e Fe FrAE .
ITE BRI R GB/T 31433-2015
a8 1 2 3 4 5 6 7 8
AN =y =
éj\’%?ﬂ; d0=ar | 3. 6=0 | SWe=el | ZSZa, | 2.0=epllkodt=wp .0 = ¢ <0.5
1 m SSVS
e e | 20y s | a0 | et | e o
SN GT Fe
AR e B eSSt o | n eSS et e B2 B,
18 q/[ m/ : e ? 2 ? 2=, B
b ] SeLE | 95=900 =75 >6.0 >4 501 =350 >1:5
. 8 WNAED K e FIHE B BAR 7 AR A
| ) K 2 RE T R GB/T 31433-2015 .~ Bf7AMH
oy 1 2 3 4 5 ' 6
SFFeRE | 100<SAP < | 150<AP < | 250<AP < | 350<<AP < | 500<AP< N o
AP 150 250 350 500 700 @
I BRI RE 2 3R GB/T 31433-2015 BN AL 5K TT
45 9 1 2 3 4 5 6 7 8 9 10
&=y e 5.0>K | 4.0>K | 3.5>K | 3.0>K | 2.5>K | 2.0>K | 1.6>K | 1.3>K e
{8 K T Ew e | 280 | 2 20 26| =8 S s
VE: 5B 10 BNAE S 2 e [F iy B BAK 4 R Fe hRiE .




